
Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

CUT-OFF MACHINE CC14ST

 1  2

 *1 335981 FLANGE SCREW M5X10  1 FOR ISR,RUS,TUR,SAF,CHN

 *2 335982 SUB COVER (R9)  1 FOR ISR,RUS,TUR,SAF,CHN

 *3 335983 RUBBER PAD  1 FOR ISR,RUS,TUR,SAF,CHN

 4 335984 LOWER GUARD PAD  1

 5 335985 RUBBER PAD  3

 *6 335987 LOWER GUARD (R9)  1 FOR ISR,RUS,TUR,SAF,CHN

 9 335988 NUT M5  1

 11 335989 NUT M6  2

 *12 335990 NUT M5  1 FOR ISR,RUS,TUR,SAF,CHN

 13 335991 FLANGE SCREW M5X10  1

 14 335992 PLATE WASHER  1

 15 335993 FLANGE SCREW M6X15  1

 16 335994 HEX. SOCKET BOLT M10X20  1

 17 335995 FLANGE WASHER  1

 *18 335997 WHEEL CLAMP WASHER D102  2 FOR ISR,RUS,TUR,SAF

 19 WHEEL  1

 20 335998 O-RING  1

 21 335999 SHAFT SLEEVE  2

 23 336000 SCREW M5X25  4

 *24 336002 WHEEL GUARD (R9) 2.0MM  1 FOR ISR,RUS,TUR,SAF,KOR,TPE,HKG (110V),

  SIN (110V)

 25 336003 BALL BEARING 6203Z  1

 26 336004 BEARING HOLDER  1

 27 336005 O-RING  1

 *28 336006 GEAR (42 TEETH)  1

 29 336008 SPINDLE  1

 30 336009 KEY  1

 31 336010 BALL BEARING 6000Z  1

 32 336011 GEAR CASE  1

 33 336012 LOCKING SPRING  1

 34 336013 PIN SLEEVE  1

 35 336014 LOCKING PIN  1

 36 336015 RUBBER PIN  1

 37 336016 BALL BEARING 6202DU  1

 *38 336017 ARMATURE 220V-240V  1

 39 336020 BALL BEARING 629RZ  1

 40 336021 RUBBER SLEEVE  1

 41 336022 FAN GUIDE  1

 42 336023 TAPPING SCREW D5X80  2

 *43 336024 STATOR 220V-240V  1

 44 336028 SCREW M5X55  4

 45 336029 BRUSH CAP  2

 46 336030 CARBON BRUSH  2

 47 336031 BRUSH HOLDER  2

 48 336032 HOUSING (LIGHT GREEN)  1

 49 336034 HEX. SOCKET SCREW M5X8  2

 50 336035 TAIL COVER  1

 51 336036 TAPPING SCREW D4X16  10

 *52 336246 CORD  1 FOR ISR,RUS,TUR,SAF

 53 336045 CORD ARMOR  1

 54 336046 CORD CLIP  1

 57 336047 SCREW M5X45  3

 58 336048 NEEDLE ROLLER  1



Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

CUT-OFF MACHINE CC14ST

 2  2

 59 336049 HOOK  1

 *60 336050 FERRITE RING  1 FOR ISR,RUS,TUR,SAF,TPE,HKG (110V),

  SIN (110V)

 *61 336053 SWITCH W/O LOCK  1 FOR ISR,RUS,TUR,SAF

 62 336054 TAPPING SCREW D4X10  1

 *63 336055 RADIO SUPPRESSOR  1 FOR ISR,RUS,TUR,SAF,TPE,HKG (110V),

  SIN (110V)

 64 336056 HINGE SHAFT  1

 *65 336058 TORSION SPRING  1 FOR ISR,RUS,TUR,SAF,CHN

 66 336059 WASHER D10  2

 67 336060 NUT M10  2

 68 336061 RETAINER RING D8  2

 69 336062 VISE HANDLE  1

 70 336063 VISE SCREW BAR  1

 71 336064 SCREW BAR SEAT  1

 72 336065 VISE NUT  1

 73 336066 ROLL PIN  1

 74 336067 HEX. SOCKET BOLT M8X30  2

 75 336068 CHAIN  1

 76 336069 RETAINER RING D16  1

 77 336070 MOVING VISE  1

 78 336071 VISE SHAFT  1

 79 336072 WASHER D8  1

 81 336073 HEX. SOCKET BOLT M10X45  1

 82 336074 STOP NUT M10  1

 83 336075 HEX. SOCKET BOLT M6X12  1

 84 336076 BASE  1

 85 336077 BASE RUBBER FOOT  4

 86 336078 SPARK GUARD  1

 87 336079 SCREW M6X12  1

 88 336080 MITER FENCE  1

 89 336081 HEX. SOCKET BOLT M10X20  2

 90 336082 WRENCH HOLDER  1

 91 336083 HEX. BAR WRENCH 8MM, M10  1

 *93 335969 LOWER GUARD SET  1 INCLUD.1-3,12,92 FOR ISR,RUS,TUR,SAF,CHN

 *94 335970 GEAR -SPINDLE SET  1 INCLUD.25-31

 *95 335972 ARMATURE SET 220V-240V  1 INCLUD.37-39

 96 335975 VISE SET  1 INCLUD.68-79

 *97 335977 HANDLE SET, WITH LOCK HOLE  1 FOR ISR,RUS,TUR,SAF



M O D E L

Rev.1

CC14ST

1 2 3

4 5 6 5 5

9
10

11

1314
15

16
17

18

19

20
21

18

23

24

25
26

27
28 29 30 31

32
33

34
35

36
37

38
39

40 41 42

43
44 46

47

45

48
49

50
51

52

53 54

51

51

57

5859

60

61

62

63

64
65

66
67

68 69 70 71 72 73 74 75 76 77 78 79 68

81

84

85

86
87

88 89
90

91

92

93

94

95

96

97

21

82

11

83

12

47

46

45


